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4. Ng7]7F : 2012. 08. 29 ~ 2012. 08. 30
5. A @Y : IEC 60529:2001, KS C IEC 60529:2006
6. A1&%7 : 253 C, 57 %RH, 86~106 KPa
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TESTING NO. 3
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11 AEg BHER 24 dolo] FAAE : 50m
12 N8E SHER BFA 9olo] 144 : 75m
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21 A8 W&H : o 100 crf

22 A= WEeE : 2.0 kPa(-200 mmH,0)
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11 B4l 320 A8 7HE e AHe) 49 : 1,200 m
12 E&o &7 N85 71 =L AHYFY: 1,145 m
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(1) Size :
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